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Section 6: Parts Data - Cabinet Group
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Part Number

9960-256-021
9960-256-025
9960-255-007
9982-280-002
9982-280-011

9545-012-015
8640-413-002
9212-002-003
9206-164-009
9548-117-000

9206-420-002
9244-082-001
9545-018-017
9531-033-001
8640-413-001
8640-413-003
9086-015-002
9454-569-019
9454-569-020
9108-084-014
9108-084-010
9578-085-001
6292-006-006
8650-006-003
9491-009-001
8641-581-005
9548-268-001
9412-127-001

9545-012-003
8641-436-004
8641-582-019
8640-399-001
9544-047-002
9544-047-007
9545-012-003
9545-052-001
8641-436-003
9960-279-001
9960-279-003
9578-087-001
9545-008-021
9277-084-001
9545-008-010
9244-084-001
9435-016-002
8502-617-001

9277-041-002
9435-016-001

Description Quantity
Door Assy., Loading Complete-Wht ..........ccccceeeeeinnnes 1
Door Assy., Loading Complete-SS........ccccccveeeiiiiinns 1
Door Assy.ONLY, Loading-SS.........cccooiiieeeeeeeeeceien, 1
Plate Assy., Hinge (Wht).......cccoooiiiiiiii e 1
Plate Assy., HINGE (SS).....cccovviiiiiie e 1
Screw, Hinge to Door 10-32 x 3/8" ..., 4
Nut, Hinge to Door #10-32 UNF .........cccoooiiiiiiiia, 4
(€] F= TSI B Lo Lo | S 1
Gasket, GlassS .......cccueeiiiiiiieeee e 1
Support, Door Glass (inside gasket)............ccccvveeeeen.n. 1
Gasket, Outer Rim.......ccccoiiiiiiiiie e 1
Handle, Loading Door............ooovvvviiiiiiiiiicccee e, 1
Screw, Handle 1/4"-20 X 3/8" ......ccoouueeiiiiiiiieeeeeeeeea, 2
Stud, Door CatCh........coeiiiiiieiieeeecee e, 1
I LU T o 1 1
Nut, ACOrN # 10-32 ...oeeiieeeeeee e, 1
Catch, Loading DOOT........ccccviiiiiiieeie e 1
Panel Assy., Front- white only ...........ccccvveeeiieeniininn, 1
Panel Assy., Front- S. Steel...........cccccoiiees 1
Door, Upper Service-S.S...........oooeiiiiiiiieeeee e, 1
Door, Upper Service-White ............ccccoviieeeeiiiiiiiinannn, 1
Trim, Door-Upper Service..........cccccceeeeiiiiiiiiiiieieiiiiiinnns 1
Key (only ) (FIWCC) ...ccooiiiiiiiiiiiieeeee e 1
Lock w/ nut, Upper Service Door .........cccceevviieeeennne. 1
RIVEL, DIV .o 2
Washer, Flat 3/16" ........oovvveiiieeee e 2
Support, Upper DOOr ........ccvvviieiiieeeeeeeeeceieeeee e, 1
Nameplate, Commercial Dryer..........cccoccevveeieeeeeiiinnnn, 1
Screw, Chrome 10-32 X 1/2"......ooiiiiieeeeieee e 4
Washer, FIDEI ... 4
Lockwasher # 10 ..., 10
Nut, Spring U type 10Z........cooiiiiiiiiieeeeee 6
Strap, Hinge (White) ..o 1
Strap, HiNge (Gray)....c..ceeeeviieiie e 1
Screw, Hinge to Panel 10T-32 x 1/2" ........cccovvvveeeeeennn. 4
Screw, Door to Hinge Strap (special) ........ccceeveeeeennn. 1
Washer, Fiber/ Plastic VSCO on Door Hinge (special) 1
Door Ass'’y, Lower Service-SS ..o, 1
Door Ass'’y, Lower Service-White ...........ccccccceiiiiiiii, 1
Trim, DOOr - LOWEr ServiCe........ccuvueeieeieeeieeeeeeeeeeinnnn. 1
Screw,Pn Hd Cr., #10BX3/8 ........ccociiieieicieeee e 5
Trim, Kick- Lower Service DoOr..........c.cccvveeeeeeeieernnnnn.. 1
Screw, Tr Hd Cr-#10X1/2 BIK ...coooviieieeeiiiiieeeeieeeee 3
Latch, Lower Door (Handle)............ccccovvveeeeeieeeniiiinn, 1
Overlay THM ..o 1
Label - Made inthe USA ..., 1
Insulation Side Panel.........ccccccooiiiiiiiii, 1
Overlay Trim Lower Service DOOF .........ccccceeeiiiiieeennns 1
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Baffle Right

Key Part Number

* 9277-041-004
* 8544-006-001
* 9049-057-001
* 9049-056-001
* 9545-008-003

21 9074-236-001
22 9545-008-024

* 9277-047-002
* 9277-047-001
* Not lllustrated

Description Quantity
Insulation Side Panels...............ccccoiin. 1
Leg, Leveling ......ccoooiiiiiiiiiiiieee e 4
Baffle, Cabinet- Left Inside Cabinet................ 1
Baffle, Cabinet- Right Inside Cabinet............. 1
Screw, #10X1/2 TEK ... 8
Cover, Cabinet.........ccccoevvvviveiiiiiieeeieeeeeeee e 1
Screw 10AB X 3/8"......oovveeeeveieeeeeeee e 10
Insulation Cover Service Door........................ 1

Insulation 1/4" black Top LH Sideburner Area....... 1
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Front Control Housing Group

Key Part Number Description Quantity
2 9627-770-001 Wiring Harness MICro.........cooviiiiiiiiiiiiieee e 1
3 9897-026-001 Terminal Block Assembly ..o, 1
4 9545-031-004 Screw 6AB x 3/8" (for terminal block)............cccccevviieeeens 2
5 9801-085-001 Membrane Switch Assembly..........cccccoooiiiiiiiiiiiiiieeenen... 1
6 9732-249-001 PCB Board Controller.............cccvviiiiieiiieeee e 1
8 9982-326-002 Plate Assembly,Control Mounting ..............ocoociieeennnnnn. 1
9 9451-146-005 Pin- Hinge meterplate...........ccccccviiiieieei e, 2
11 9054-045-001 FUuseholder..........euee e 1
12 8636-018-001 FUSE 1.5 @mP....eeiiiiiii 1
13 9857-116-003 Control, Ignition ... 1
14 9631-403-001 Wire Ass'y High Voltage (from ignition control)................ 1
* 8636-024-001 Electronic Control PCB Fuse on PCB .600 MA/250V ...... 1
15 9501-004-002 Temperature SENSOr........cooiviieieeeiiieceeee e 1
* 9627-679-002 Sensor Wire Harness .......c..coeevveiieeee i 1
* 9029-111-001 Bracket Sensor Mounting ..........cccooviiieieiiiine e 1
* 9545-045-005 Screw Mounting Bracket 8B x 1/4" .........ccccoiiiiiiiiienens 1
* Not lllustrated

@ Part # 8533-057-001 5/08 rev. #1



Fuse for PCB
11 & 12

13

14

3&4

®

Part # 8533-057-001 5/08 rev. #1




Drive Group

Key Part Number Description Quantity
1 9376-259-006 1Y/ o] (o R B T4 A= T 1
* 9545-014-004 Screw, Hx 5/16-18 X 5/8"........oeviiiiieeeeeieee e 4
* 8640-400-003 NUES/16-18..c e 4
2 9453-169-010 Pulley, MOtOr ....coooveeeiiee e 1
* 9545-028-013 SCrew, Set. ... 2
5 9991-053-002 Support Assembly, Intermed. Pulley...................... 1
6 9545-029-010 Bolt, Rd Hd, 3/8-16 x 1 1/4"........cooiieeeeeieee e, 3
7 9545-029-012 Screw, 3/8-16 X 1 1/2" ..o 1
8 8640-415-004 NUEB/8-16 ..ot 3
* 8641-581-035 Washer, Flat..........ooooiiiiiieeieeeeee e, 4
9 9861-022-001 Arm Assembly-Tension .........cccoovviiiiiiiiieieeeneeeenn, 1
* 8641-581-035 Washer, Flat..........cooooiiiiiieeieeee e, 1
10 9908-042-006 Pulley Assembly, Intermediate - w/bearings........... 1
11 9036-145-002 Bearing, Bronze Flange.........cccccocvvviiiieieiiieeeee, 2
12 9908-040-001 Pulley Driven ........coooiiiiiie e 1
* 9487-200-003 Ring, Retaining .......coccoooiii 1
13 8641-581-035 Washer, Flat ... 1
13 8641-582-016 LOCKWASNET.....coiiiiiiiiiiee e 1
13 9545-017-009 Screw, HX Cap ..o, 1
14 9040-077-004 Belt, Final Drive.........cccceiiiiiiiee e 1
15 9040-077-002 Belt, MOtOr DriVe .....cocvviiieiiiiee e 1
16 9534-319-002 Spring, Belt Tension ..., 1
* 9099-012-002 Chain, Spring TensioN...........cccceeviieeeeiniieee e, 1
* 9248-022-002 HOOK, TeNSION ..o 1
* 9208-039-001 GUard, DIiVE... .o 1
* 9454-596-002 Panel, Drive Guard, RH ..........coooviiiieieee 1
* 9454-595-002 Panel, Drive Guard, LH..........ccccooiiiiieiee e, 1
* 9550-178-001 Shield, MOtOr........ooviiiiiie e 1
* 9545-008-003 SCIEW .ottt 2
* 9545-008-024 Screw (to attach to guards above) ....................... 30
* Not lllustrated

@ Part # 8533-057-001 5/08 rev. #1



Part # 8533-057-001 5/08 rev. #1 @



Door Switch Group

a b, WODN

()]

* Not lllustrated

Part Number

9041-076-001

9550-159-001
9539-461-007
8640-401-001
9545-020-001

9074-255-001
9545-008-020
9008-004-001

6068-041-001
9545-012-003
8641-436-000
8640-413-004

Description

Box, Door Switch......................

Shield, Door Switch ..................
Switch, DoOr ........eeeeeiiiiiiiinn,
Nut, Special Twin #4-40 ...........
Screw, Pn Hd SI.#4-40x5/8 ......

Cover, Switch Box.....................

Screw, Box Cover 10 AB x 3/4"

Actuator, Switch........................

Conduit Special ............cccceee
Screw. 10-32 x 1/2" .....ovvvvennnnnn.
Washer, Fiber ............cccceeeeee.
Nut, ElasticStop 10 -32.............

Quantity
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Rear Control Group

Key Part Number Description Quantity
1 9041-081-001 BOX , CONIOL. ... 1
* 9074-304-001 Cover, Control Box Upper........ccccccccueuiervviniiiiiiiiiirereeeeeees 1
* 9545-008-024 Screw 10AB X 3/8"... ..ot 4
2 5192-295-011 Relay (LArge)......coiecueiiiiiiee ettt 1
* 9545-044-002 Screw, #8ABX 3/8 ... 2
3 9897-035-001 Terminal Block Assembly, Power..............cccoooiiiiiiiiiicenn, 1
4 9558-029-005 Strip , Terminal Marker .........cccccooeiiiiiiiiiiiiiiiiiieiieeeeeeees 1
* 9545-045-002 Screw, #8ABX 3/8 ... 2
* 8641-582-006 Lockwasher, EX TOOth # 10......coovveeiiiieeeeeeeeeeeeeeeeee, 1
* 9074-305-001 Cover control DOX IOWET .........cccvvveiieei e 1
10 8639-621-007 Screw #10-32 X 1/2 GRN.....coociiiiiiee e 1
* 8640-411-003 NUt HEXKEPS #6-32.....ooeviieeiiiiiiieeee e 2
9 5192-285-001 Relay (ClEar) .....ccoieeiiieee et 1
11 8711-007-001 TranSfOrMEr .......viiiiiee e 1
* 9545-012-009 Screw--#10-32 x 1/2" Mount Transformer............cccccceee..... 2
* 8640-413-002 Nut Hexkeps #10-21 UNF Mount Transformer.................. 2
* 9545-031-003 Screw #6Bx 3/8 Mount Small Relay ...........ccccceovvviieenennn. 2
* 8220-063-018 Wire Assembly White 8" ........c.cooveiiiiiieie e 1
* 8220-001-230 Wire Assembly Black/Red 8 1/2" ........ccccoeeiiiiiiiiiieeeeees 1
* 8220-001-231 Wire Assembly Black/Blue............cccccconiiiiiiiiiiiicce, 1
* 8220-001-452 Wire Assembly White 12 1/4" ... 1
* 8220-001-478 Wire Assembly Green 7".........coooe oo 1
* 8220-067-001 Wire Assembly Black/Red 7 3/4" .......ccccovveiiiiieieee e 1
* 8220-067-002 Wire Assembly Black/Blue 7 3/4"..........ccccooeiiiiiiieeeeeee 1
12 9376-259-006 1Y/ [o] {o ] SRS 1

| § Terminal See
- ui] Front Control
g8 Housing Group
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Burner Housing Group

* oW

oty O

*

* Not lllustrated

Part Number
9803-163-002
9545-008-024
9048-018-001
9545-008-008
9875-002-002
9452-645-001
9545-008-024
9857-134-001
9381-009-001
9425-069-002
9425-069-022
9576-203-002
9538-142-001
9545-045-007
9074-234-001
9545-008-024
9857-116-003
9545-044-002
8640-411-003
9897-026-001
9545-031-004
9039-915-001
9545-008-003
9631-403-001
9627-711-001
9054-045-001
8636-018-001
8711-007-001
9545-012-009
9732-102-003
9548-280-001
9545-008-008
9454-738-001
9454-572-001
9379-164-001
9458-020-003
9454-737-001

Description Quantity
Housing Assembly, Burner ...........ccccooeeiiiiieicccceeeeeeeen 1
SCIBW ettt ettt e e e e e e e e s e e e e e naeeaeeane 2
Burner, Main.........coooueiiiieeeeee s 3
SCrew 8B X 1/14" ... 3
Electrode, Ignition ..........coooiiiiiiii e 1
Plate, Electrode Mtg.........coovoiiiiiiiiiiiccee e 1
Screw, Electrode Mtg 8B x 10X 3/8" ......ccoiiiiiiiiiiiiiieeeees 2
CONrOl ASSY, GaS....ciiiiiiieieeeeeeiieccciiitieeeee e e e e 1
Manifold, ASSY 2 POIt.......ccoviuiiiieeecieee e 1
Orifice, Burner-Natural ............ccooe oo 3
Orifice, BUMNEI-LP......cooeeeeeeeeeeeeeeeee e 3
Thermostat, Hi-Limit.........ooonoeiiiieeeeeee e 1
Spacer, Hi-Limit........ccccooooiiiiiee e, 2
SCrew 8B X 3/4" ... 2
Cover, Hi-Limit Stat ........cooooiieiie s 1
Screw 10 B X 3/8" ... 1
Control, Ignition (Gray BOX)........cccoveiieriiiieeieeeee e 1
SCrEW 6-32 X 1" . .eeeiie et a e 2
Nut, HEX KEPS #6-32......cceoiiiiiie e 2
Terminal Block Power (Inside Control Panel)..................... 1
SCrew 6 AB X 5/8".....co o 2
BRACKET, Pipe gas liN€........cccocueeiiriiiiiiieiecee e 1
SCrew 6AB X 5/8" ... 2
Wire Ass’y, High Voltage ... 1
Harness, Low Voltage Ignition.............cccccoiiiiiiin. 1
FUSENOIAET ... 1
FUSe 1.5 ampPs .o 1
Transformer, Control (In rear control box)...........ccccveeeeennes 1
SCreW, 10X 2" ..o 2
Kit, LP CONVEISION.......vvuueieieeeieeeeeeeeeeeeeeeeee e 1
Support, Front Burner ... 1
Screw 10T-32 X 1/2" .. .ot 3
Left side burner housing........cccoeeeeivieri e, 1
Right side burner housing .........ccccoo e 1
Valve, Gas Shut-Off w/ brass union ...........cccceeeveeeeeeeeeeennn. 1
Pipe, Gas LiNe..........ooooiiiiieee e 1
Front Side Burner HOUSING.........cccovieiiiiiiiiieeieee e, 1
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Bearing Housing Group

Key Part Number Description Quantity
* 9803-160-002 Housing, Bearing Ass’y w one( rear ) bearing.........c...cccccceeeennns 1
1 9241-161-001 Housing, Bearing.......c.ccoouiiiiiiieiii e 1
2 9036-130-001 Bearing, Ball-Rear ..........ccooiiiiiiiii e 1
* 9036-130-001 Bearing, Ball-Front ..........cooooiiiiiieee e 1
3 8641-581-009 Washer, Flat 3/8" ... ..o 4
4 8641-582-003 Lockwasher spring 3/8" ........cc.vueeeeiiiiiiee e 4
5 9545-017-004 BOIt, 3/8" X T e 6
6 8640-415-002 NUE, B/8 et 2
* 8640-400-002 I LU B SRS 4
7 8640-222-000 Nut, Tumbler Shaft. ... 1
* 9306-006-000 Key, Tumbler Shaft..........ccooiii e 1
* 9908-040-001 PUIEY DFIVE ..o 1
* Not lllustrated
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Tumbler Basket Group

Key Part Number Description Quantity
1 9848-129-001 TUMDIET ASS’Y et 1
* 9848-129-002 TumMDbIEr ASS'Y, SS.....oi e 1
2 9568-012-001 SPIAEI ASS’Y .t 1
3 9497-226-001 ROd, TUMDIET ....oveeiiiee e 4
4 8640-417-005 NUL et e e et e e e e 1/2"-13
4
5 9552-013-000 L 21T Rt 4
7 8641-590-001 Washer, Tumbler Rod Special ... 4
* 9487-234-001 RiNG, TOIEraNCEe......eeviiiiiieee e 1
8 8641-582-016 Lock Washer ext tooth 1/2", Tumbler Shaft .............cccvvveeeee.n. 1
9 8641-581-026 Flat Washer 1/2", Tumbler Shaft...........ccccoeevieiiiiiiiiiiiceeeeee 1
10 9545-017-009 Screw, Tumbler Shaft 1/2-13 X 11/4" .......cooieeeieee e, 1
* Not lllustrated
1
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Blower Impeller and Air Flow Switch Group Over
Temperature Switch

Key Part Number Description Quantity
* 9074-242-001 Cover Damper SWItCh..........cooiiiiii e 1
4 9125-001-001 (= 03] o =Y SR 1
2 9545-044-002 Screw SWItCh MEG. ...eeeeiiiiiee e 2
1 9539-432-001 SWItCh DamPET ... 1
* 8640-411-003 NUt SWItCh LOCKING .....eviiiee et 1
3 8640-420-001 NUE TWIN e st 1

9008-007-001 o e et e e e e e e e et e e e s eeeearee e e neeeaeeeeanteeeanneeeaanneeanns
5 9451-146-001 Pin DamPer.....ccuueiiiiieiiiie e 1
11 9539-461-001 SWiItCh LINt DOOT......eeiieiiiiieeiieiie sttt 1

9825-057-002 OVEr-teMPCOVEIASS'Y ......ueviieeeiiiiiiee ettt 1
9 9576-207-006 Thermostatover-tempMnl...........cccoeiiiiiiiiiiieee e, 1
* 9545-008-024 SCrew T0B X 3/8.....oeei it 2
* 9486-137-001 Retainer pUSNON .......cociiiiii e 1
* 9535-050-003 Sleeve-Hi-LimitswitCacCess .........veeviiiiieeieiiiiie e 1
* 9550-169-003 Shield for macro SWItCh............ccccvieieiiiiee e 1
17 9822-027-002 HOOd ASS’Y, LiNt ...t 1
* 8640-412-004 [T 1 oo T I 1V (o TR 6
12 9822-026-001 TS Y] Y=Y o TSRS 1
6 9278-037-002 Impeller, W/SEt SCrEWS............uuuiiiiiiiiieeieee e 1
7 9545-028-013 SEESCIEW ..o 2
10 9918-002-002 Recirculation BOOt.........c..eeiiiiiiiiiiii e 1
* Not lllustrated
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Control Housing Group

Key

SO F O EF AJOOR FWN

0

Part Number
9571-350-002
9571-350-002
9307-176-001
9545-010-003
9539-460-001
9576-209-003
9029-085-001
9307-176-001
9545-045-008
9029-088-001
9083-113-001
9079-121-002
9452-666-002
9982-280-002
9451-146-001
8527-114-001

* Not lllustrated

Description Quantity
Timer, Dry TiMe ....oooiiiie e 1
Timer, Cool-down TiMe .......cooviiieieeeeeeeeee e, 1
g To] o TN T 1Y RN 2
Screw, HX #8-32 X 3/16 ....cooeeeeeeeeeeeee e 4
Switch, Push-To-Start..........cccccooeiiiiiiee e 1
Thermostat, Temp. Control..........cccccccoooiiiiiiiiiiiiieeeeeeee, 1
Bracket, Thermostat ..., 1
Knob, Temperature Control .............cccceeeeeeiiiiiiiiiiiiiieeeeee. 1
Screw, #HB AD X 3/8 ... 6
Bracket, Bulb Mtg ...........ooiiiiiiiii e 1
D e 1
Clamp, TUDE ...oooiiieceecee e 1
Plate, Control Timer Assembly Painted................cccceeennee. 1
Plate, Assembly Hinge Complete Painted........................... 1
PN e ————— 1
Decal, Control Panel ..........cccoooeeeiiiiiiiiiiieee e 1

3

4

2
8
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Wires & Harness Group

Key Part Number Description Quantity
* 9627-770-001 Harness-Controller ... 1
* 9627-679-002 Harness-TempP SENSOI .......cccoviiiiiiee e 1
* 8640-276-005 Wire Nut (BIack).......cccueiiiiiiiiie e 2
* 8640-276-003 Wire NUt (Orange)........ccueeeiieiniiiiiieeeiieee e 4
* 9627-711-001 Harness-Low Voltage ..........cceeevviiiiieiiiiiieeeeeeee e 1
* 9631-403-002 High Voltage Wire ........c.oooiiiiii e 1
* 9897-026-001 Terminal bIOCK ... 1
* 9897-035-001 Terminal Strip (block) 4 Pole .......cccoveciiiiieiieee e, 1
* 9558-029-005 Strip-Terminal Marker ... 1
* 8220-103-003 "GRY 64"" (Over Temp Thermostat)"............cocoeriiiiiiiieniene 1
* 8220-001-227 "BLK 25 1/2"" (Over Temp Thermostat)"............cccoceeeviiiienenn. 1
* 8220-101-016 "BRN 41 1/2"" (High Limit Thermostat)".............cccceeivveeneenns 1
* 8220-101-019 "RED 48"" (High Limit Thermostat)" ............ccccoiiiiiiiiieiens 1
* 8220-001-530 "BLK 67"" (Air Damper Switch)".........ccceoviiieeieeeiiiee e 1
* 8220-034-001 "BLK 67"" (Air Damper SWitCh)"........ccoeviieeiiiieeiee e 1
* 8220-103-004 "BLU 59™" (MOLOF)" ... et 1
* 8220-106-001 "RED 59" (MOtOF)"... .ottt 1
* 8220-106-002 "WHT 59™" (MOtOF)" ...t 1
* 8220-001-452 "WHT 12"" (Relay to Transformer)".........cccoccvveevciiieeeeiiiieeenn 1
* 8220-065-021 "VIO 67"" (Relay to Controller Harness)"..........ccoccceevvernicnns 1
* 8220-001-485 "BLK 66" (Relay to Controller Harness)" ...........cccceeoeeenceens 1
* 8220-001-198 "WHT 46 1/2"" (wire nut to Terminal block)" ...........cccccccvveeennn. 1
* 8636-018-001 15 AMP FUSE ..ooieiieece ettt 1
* 9054-045-001 FUuse HOIAEN ... . e 1
* 8220-001-290 "BLK 20"" (Fuse holder to Terminal Block)"............ccccccvveeennn. 1
* 8220-063-017 "GRY 64"" (Relay to Controller Harness)" ..........cccccccoverniienns 1
* 8220-001-222 "BLU 45™ (Tumbler Door Switch to Controller Harness) " ...... 1
* 8220-001-221 "BLK 45"" (Tumbler soor switch to Service Door Wire)".......... 1
* 8653-039-000 "In Line Wire Connector 1/4™" ... . 1
* 8220-001-473 "VIO 60"" (Lower Service Door Switch to Tumbler Switch Wire)" ..... 2
(Lower Service Door to Terminal Block) ...........ccccceevviieennnen.
* 8220-001-478 "GRN 7"" (Terminal block to Body Ground)".............ccceeieeenne 1
* 8639 621-007 GroUNd SCrEW ......eiiiiiiiiiiiie ittt 2
* 8220-001-231 "BLK/BLU 6 1/2"" (Terminal strip to Transformer, N to COM)".......... 1
* 8220-067-002 "BLK/BLU 7 3/4"" (Terminal Strip to Relay)".........ccccccceeviiiene 1
* 8220-063-018 "WHT 8"" (Terminal Strip to Relay)"........ccccviiiiiiiniiiciees 1
* 8220-001-230 BLK/RED (Terminal Strip to Transformer) ..........cccccoccveeiennnnns 1
* 8220-067-001 BLK/RED (Terminal Strip to Relay)........cccccceeviiiiiieeeiiiiiee e 1
Label Group

Key Part Number Description

* 8507-256-001 Instructions Uncrating ..........ccoccoeviiiiiiiic e 1
* 8514-087-001 Owners BoOoKIet...........oiiiieie e 1
* 8507-350-001 Instructions Dry Install / Start-Up ......cccceeeeviiiieieee e, 1
* 8507-330-001 INStructions TVSS ... 1
* 9506-061-001 Wiring SchematiC........ccuvevieieiiiiieee e 1
* 9506-062-001 WiriNg Diagram .......ooeoiiiieiiee e 1
* 8511-001-002 Label QUAlitY ......cooiiieie e 1
* 8502-658-001 Label Fire Hazard ... 1
* 8527-105-001 Label Decal Lighting and Clearance.............ccccceveeviiieeneennnns 1
* 8502-645-001 Label INStructions. ..o 1
* 8502-600-001 Label Warning and NOtICE ...........cooeeiiiiiiiiiieeeeeee e 1

Rear Guard Group

Key Part Number Description

* 9208-039-001 Drive GUAId.......ooiiiiiiiiiie e 1
* 9454-595-002 Right Side Panel Drive Guard............ccocceoviiieniieiiee e 1
* 9454-596-002 Left Side Panel Drive Guard ..........cccccoecvvvvieeiiiiee e 1
* 9550-178-001 MoOtor Shield........ccoouiiiiii e 1
* 9545-008-003 Screw 10-16 X 1/2 TEK ....ooiiii e 1
* 9545-008-024 SCrew 10 B X 3/8 ... 1
* Not lllustrated
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Electric Heated Dryers Electrical Parts All Types of KW
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* * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * * *x

Part Number

9029-217-001

9208-053-001
9208-054-001
9074-289-001

9210-117-001

9548-282-001
9074-288-001

9636-151-001

9636-152-001

9550-181-001

9577-056-001
9053-067-001
9577-057-001

9636-153-001
9058-025-001
9053-067-004
9209-087-001
8640-399-004
8640-399-009
8502-639-001
8502-702-001

8652-134-002
8502-639-001
8502-708-001

8502-614-004
8220-057-007
8220-057-019
8220-078-008
8220-061-010
8220-034-001
8220-057-004
8220-101-015

8220-057-011

8220-101-014

8220-078-011

8220-078-012
8220-001-530
8220-101-002
8220-103-003
8220-067-002
8220-067-001
8220-001-231

8220-001-230
8220-001-478
8220-001-452
8220-106-001
8220-106-002
8220-103-004
8220-001-485
8220-001-220
8220-001-198
8220-065-021
8220-063-017
8220-001-290
9627-679-002
9627-770-001

8220-001-222
8220-001-473
8220-001-221

Description Quantity
Guard Bracket MouNting .......ccvvveiiiiciiiee e 1
Guard Front Cabinet COVer ..........cccoiiiiiiiiiieeeee e 1
Guard Rear Cabinet COVer.........ccooiiiiiiiiiiiiiee e 1
Cover Plate Control BOX........ocuuieieiiiiiiiie e 1
Gussett CoNtrol BOX .......oocueiiiiiie e 1
S TU o] oo AL SRS 2
Cover Plater Heater ..o 1
Wrapper Heat Housing RH........ccooiiii e, 1
Wrapper Heat Housing LH ..., 1
Shield Side Heathousing..........ccceeeieciiieee i 4
Top Heater Housing Half ...........cccooviiiiiiie e 2
Bushing Insulated 1/4 ............ooiiiiiiii e 6
Top BOX CONEIOL......eeeiiiiiiiee e 1
Wrapper Box Control...........cooiiiiiiiiiiii e 1
Bottom Box Control ..........coooiiiiiiie e 1
Bottom Bushing Insulated ............cccoeveiiiiiee i 2
GrOMMELE ... 1
NUE SPIING. .. 1
NUt SPring U TYPE ... 4
Label Warning ... 1
Label Warinng Fire Hazard (French)..........ccccoveiieeeiiiieee e, 1
Terminal Lug Solderless..........ccviviiiiiiiiiiieee e 1
Label Warning .......coooeeeeeiiee e 1
Label Exhaust Warning .........cccccoiiiiiiii e 1
Label Warning High Voltage.........cccceiiiieeeeee 1
"WHT/BLK 45" " e 1
B4 I TSR 1
B =1 S USRS 2
B =1 3 SRS 2
PBRIN B 7 e 1
"BRIN B0 e 1
"BRN 30" 200C". ... o e 1
BV [ T 1SRRI 1
"VIO 42" 200C" ...t 1
B H T 4D e e 1
"RED 45 e 1
B =1 G A SRS 1
B =1 I S SRS 1
G RY B e 1
"BLK/BLU 7-3/4"™" " .. e 1
"BLK/RED 7-3/4""" ..o oottt 1
"BLK/RED 8-1/2M" ettt 1
"BLK/BLU B-1/2" " . 1

IIG RN 7|||m

= SRS
L7 1 USRS
BLU..........

"WHT 66""

"RED 56"""

"WHT 46-1/2"""

"VIO 67"

G RY B e 1
B 20 e 1
Harness Temp SeNSOr.......cc.uuiiiiiiiiiie e 1
Wiring Harness MICIO.........ueiiiiiiiiiiiie e 1
B =T SRS 1
BV [ N ] 0 RSOSSN 2
B LK D e 1
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Electric Heated Dryers Electrical Parts All Types of KW

DCTD30 HC_18FG 240/60/3 30 KW

Key Part Number DeSCription ... ————— Qty
* 5192-285-001 REIAY ...t 1
* 5192-285-004 REIAY ...t e 1
* 5192-294-001 Heating element relay ..., 1
* 5192-295-011 MOLOr REIAY ..o 1
* 5198-213-003 Circuit-Breaker 3 pole.........coocuiiieiiiiiiiie e 2
* 9295-004-001 JUMPEr-FOrmed...........oovviiiiiiiiiie e 2
* 9295-005-001 Jumper-Straight.........cocii 4
* 9377-003-001 Varistor-Coil SUPPreSSOr........cuiiiiiiiiiieeiieiee e 1
* 9488-010-003 "DiN RaIl 4 3/4™" ... 1
* 9870-088-002 Heater element 15KW 240V ..........coiiiiiiiiiiiiiee e 2
* 9897-026-001 Terminal BIOCK ..........uuuviiiiiiiiiiieee et 1
* 9897-037-001 "Block POwer, 1 POIE" .....oeeeiiieieeee et 1
* 9897-038-001 "Block POWer, 3 POIE" ..ot 1
* 8514-104-001 Owners BOoKIet ..o 1
* 9506-172-001 SChEMALIC.....uiiiiii 1
* 9506-173-001 WIrNG diagram ........coooieiiiiie e 1
DCTD30 HC_16FE 208/60/3 30K\W/

Key Part Number DeSCription ... ————— Qty
* 5192-285-001 REIAY ... 1
* 5192-285-004 REIAY ... 1
* 5192-294-001 Heating element relay ..o, 1
* 5192-295-011 o] (o] g =1 = RS 1
* 5198-213-004 Circuit-Breaker 3 pole............ccooooiiiiiiiieiiiie e 2
* 9295-004-001 JUMPEr-FOrMEd .. ..o e 2
* 9295-005-001 JUMPEr-Straight ... 4
* 9377-003-001 Varistor-Coil SUPPreSSOr........cuiiiiiiiiieieeeiiieee et 1
* 9488-010-003 "DiNRaII 4 3/4™" ... 1
* 9870-088-001 Heater element 15KW 208V..........ooiiiiiiiiiiiii e 2
* 9897-026-001 Terminal BIOCK ..........uuuiiiiiiieiiieeee e 1
* 9897-037-001 "Block PoOwer, 1 POIE" .....oeeeiiieieeeeeee e 1
* 9897-038-001 "Block Power, 3 POIE" ... 1
* 8514-104-001 Owners BOoKIet...... ..o 1
* 9506-170-001 SChEMALIC....ouiii i 1
* 9506-171-001 WIrNG diagram .......c.oooiiiii e 1
DCTD30 HC_16FC 208/60/3 24KW

Key Part Number DeSCription ... ———— Qty
* 5192-285-001 REIAY ... 1
* 5192-285-004 REIAY ... e 1
* 5192-295-011 MOLOr REIAY ..o 1
* 5192-296-001 Heating elementrelay ... 1
* 5198-213-002 Circuit-Breaker 2 pole............ccoooooiiiiiiiiiiiieee e 2
* 9295-004-001 JUMPEr-FOrMEd......oiiiiiiiii e 2
* 9295-005-001 JUMPEr-Straight........coooii 4
* 9377-003-001 Varistor-Coil SUPPrESSOr........uviiiiiiiiieeeeeiieee e seieee e sseeee e e 1
* 9488-010-003 "DiN RaII 4 3/4™" ... 1
* 9870-088-005 Heater element 12KW 208V ..........ccoiiiiiiiiiiieiee e 2
* 9897-026-001 Terminal BIOCK .........ciiiiiieeiie et 1
* 9897-037-001 "Block POWET, 1 POIE" .......vviieeiiceiee et 1
* 9897-038-001 "BlOCK POWEr, 3 POIE" ..o 1
* 8514-104-001 Owners BOoKIet...........ooiiiiiiii 1
* 9506-202-001 SChEMALIC. ... 1
* 9506-203-001 WIrNG diagram ........ooooiiiiiiie e 1
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DCTD30 HC_18FD 240/60/3 24KW

Key

* * * * * * * * * * * * * * *

Part Number
5192-285-001
5192-285-004
5192-295-011
5192-296-001
5198-213-001
9295-004-001
9295-005-001
9377-003-001
9488-010-003
9870-088-004
9897-026-001
9897-037-001
9897-038-001
8514-104-001
9506-178-001
9506-179-001

Description Qty
REIAY ...t 1
REIAY ... 1
Lo} o] gl =Y = S 1
Heating elementrelay ... 1
Circuit-Breaker 2 pole............cooooiiiiiiiiiiiiiiieeeeee e 2
JUMPEr-FOrMeEd........coiiiiiiiie e 2
JumMper-Straight.........cooo 4
Varistor-Coil SUPPIrESSOr.......uuuiieiiiiiieieeeiiiiieeeesiaeeeesenereeeeeseeneees 1
"DiN RaIl 4 374" ..o 1
Heater element 12KW 240V ... 2
Terminal BIOCK ...........uuuiiiiiiiiiiiiieee e 1
"Block Power, 1 POIE" ....oooeeieeeeeeee e 1
"Block Power, 3 POlE" ..o 1
OWNErs BOOKIET.......coeiiiiiiie et 1
SChemMatiC. ... 1
WIrNG diagram .......ceeiiiiiiie e 1

DCTD30 HC_60FA 208/60/1 20KW

Key

* * * * * * * * * * * * * * *

Part number
5192-285-001
5192-285-004
5192-294-001
5192-295-011
5198-214-001
9295-005-001
9376-259-006
9377-003-001
9488-010-003
9870-092-002
9897-026-001
9897-037-001
9897-038-001
8514-104-001
9506-187-001
9506-188-001

Description Qty
REIAY ... 1
REIAY ..o 1
Heating elementrelay ... 1
MOLOr REIAY .. 1
Circuit-Breaker 3 pole............coooiiiiiiiiiiiicieeeee e 2
JUMPEr-Sraight........oooiii e 4
1Y/ Lo} (o OSSR 1
Varistor-Coil SUPPIrESSOr.......uuviiiiiiiiiiieeeiiiieeeeestieee e e s eereeea e s eseeeas 1
"DiN R4 374" ..o 1
Heater element 10KW 208V..........uvviiiiiiiiiiieeieeiiecceeeeeee 2
Terminal BIOCK ..........uuuuiiiiiiiiiiiieeee e 1
"Block Power, 1 pOIE" .....ooiiiieeeeeee e 1
"Block Power, 3 pole" ... .o 1
OWNErs BOOKIET.......cooiiiiiiiieeeiee e 1
SCheMALIC. ... ————— 1
WIirNG diagram ........oeooiiiie e 1

DCTD30 HC_61FB 240/60/1 20K\W/

Key

* * * * * * * * * * * * * *

Part number
5192-285-001
5192-285-004
5192-294-001
5192-295-011
5198-214-002
9295-005-001
9377-003-001
9488-010-003
9870-092-001
9897-026-001
9897-037-001
9897-038-001
8514-104-001
9506-225-001
9506-226-001

Description Qty
REIAY .. 1
REIAY ... —————— 1
Heating elementrelay ... 1
MOLOr REIAY ... 1
Circuit-Breaker 3 pole..........cooiiiiiiiiiiie e 2
JuMpEr-Straight..... ... 4
Varistor-Coil SUPPIrESSOr.......uuviiiiiiiieiieeeeiieeeeeesiiree e e s enerre e e e s 1
"DiN RaIl 4 374" ..o 1
Heater element 10KW 240V..........cooiiiiiiiiiiiiiee e 2
Terminal BIOCK ..........uuuuiiiiiiiiiiiieeee e 1
"Block Power, 1 POIE" .....oooiiie e 1
"Block Power, 3 POlE" .....oooiieieeeee e 1
OWners BooKIet........cocuuiiiiiiiiie e 1
SChEMALIC. ...t 1
WIrNG diagram ........oooeiiiiiiie e 1
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Steam Heated and Electrical Parts List

DCTD30 HT_-10FS 120/60/1

Part Number
8220-057-025
8220-057-026
8220-064-034
8220-064-035
8220-064-037
8220-101-002
8220-101-005
8502-708-001
8502-717-001
8514-082-001
8652-130-037
8653-039-000
8655-073-041
9089-047-001
9109-108-001
9142-039-001
9241-187-001
9379-193-001
9506-035-002
9506-036-002
9805-031-001

P
)
<

* * * * * * * * * * * * * * * * * * * * *

Description

Wire Asy- BLK/YEL 40" ........cccceeeneee.
Wire Asy- WHT/YEL 40" ..o,
Wire Asy-BLK/YEL 66" ...........cceeenneee.
Wire Asy-Wht/YEL 66" ...........cccceeeneen.
Wire Asy-GRN 40" ..o,
Wire Asy- BLK 64" ...,
Wire Asy-GRY 64"..........ooocivveeeiiien.
Label-Exhaust Warning............ccccc.......
Label-Coillintscreen .........c.ccccvveeeernnnnn
Booklet-Owners..........cccccceveeeeciieeeeiinns
Terminal-Grounding ........cccccceevcvveeeennnns
Connector-Wire, Inline, 1/4....................
Nipple-1/2 Close, BLK .......cceveeiiiieeen.
Coil-Heating, Steam..............oeeeeeeees
Duct-Thermostat, Overtemp..................
Elbow-90 Degree 8" .........coccvvvveevinnennn.
Housing-Thermostat, Overtemp............
Valve-Solenoid, Steam..............coccuueeee.
Wiring Label-Schematic.......................
Wiring Label-Diagram ..........ccccccceeeeeen.
Lint Screen Asy-Intake ..........ccccceeueeeen.
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